
The information in this manual is accurate based on products produced at the time of publication. The manufacturer 
reserves the right to make technical updates, corrections, and product revisions at any time without notice.

426cc Gasoline Engine (G26)         
Parts Manual

www.generac.com or 1-888-GENERAC

(000004)

WARNING
California Proposition 65. Engine exhaust and some 
of its constituents are known to the state of California 
to cause cancer, birth defects, and other reproductive
harm.

(000005)

WARNING
California Proposition 65. This product contains or 
emits chemicals known to the state of California to 
cause cancer, birth defects, and other reproductive 
harm.



CRANKCASE ASSEMBLY

1

2

3

4

5

6

7

8

9

10
11

12
1314

15
2 426cc Engine Parts Manual



ITEM PART NO. DESCRIPTION QTY

1 0K9271A CRANKCASE ASSEMBLY 426CC 1

2 0K9288B GEAR COVER ASSEMBLY WITH BEARING 1

3 0K8944 CRANKCASE GASKET 1

4 G076340 HEX HEAD FLANGED SCREW (M6-1.0X16 G8.8) 2

5 G078691 OIL COVER PRESSURE RELIEF 1

6 078699B DOWEL PIN SLEEVE (12 DIAMETER) 2

7 078699C DOWEL PIN SLEEVE (14 DIAMETER) 2

8 0A1442 HEX HEAD FLANGED SCREW (M8-1.25X42 G8.8) 9

9 0A5771 OIL RELIEF SPRING 1

10 0A5776 PRESSURE RELIEF BALL 11/32 DIAMETER 1

11 0C3027 NITRILE O-RING (3/8X1/2) 2

12 G045770 HEX HEAD SCREW (M5-0.8X10 C8.8) 1

13 0K8940 OIL PICKUP HOUSING 1

14 0K8942 OIL PICKUP TUBE 1

15 0L2777 LIFT HOOK BRACKET 1
426cc Engine Parts Manual 3



ELECTRIC START TRIM

ITEM PART NO. DESCRIPTION QTY

1 0C8563 HEX HEAD FLANGED SCREW (M6X1.0X12 G8.8) 12

2 0K9112B BLOWER HOUSING ASSEMBLY 1

3 0L2040 STARTER MOTOR ASSEMBLY 1

4 10000001047 RECOIL ASSEMBLY (330 DEGREE) 1

5 0L3475 HEAD UPPER WRAPPER 1

6 0L3476 HEAD LOWER WRAPPER 1

7 0L4322 DOGPOINT FASTENER (M8-1.25X35) 2

8 0L5971 DECAL BRAND 1

003314

1

2

3

4

5

6

7

8

4 426cc Engine Parts Manual



426cc Engine Parts Manual 5

FLYWHEEL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY

1 G067890 HEX NUT, (M20-1.5 G8 YELLOW CHROME) 1

2 G080318 HEX HEAD FLANGED SCREW (M6-1.0X25 FTH G8) 2

3 G082774 WOODRUFF KEY (4X19 D) 1

4 067198N BELLEVILLE WASHER (M20) 1

5 0C3032 FAN PLATE GV-990 1

6 0G0767B SPARK PLUG (GAP 0.020) 1

7 0E9486A FLYWHEEL FAN (GT530) 1

8 0E9525A FLYWHEEL AND RING GEAR ASSEMBLY 1

9 0K3166 IGNITION COIL WIRE ASSEMBLY (#18) (2013) 1

10 0K8288 HEX HEAD FLANGED SCREW (M8-1.25X12 C8.8) 2

11 0L3498T IGNITION COIL ASSEMBLY WITH ADVANCE 1

12 0L3898 RECOIL CUP 1

003312

1

4

12

10

5

7

8

9

11

2

6

3



PULL START TRIM 

ITEM PART NO. DESCRIPTION QTY

1 10000007986 PLASTIC PLUG 1

2 10000001047 RECOIL ASSEMBLY (330 DEGREE) 1

3 0C8563 HEX HEAD FLANGE SCREW (M6X1.0X12 G8.8) 12

4 0K9112B BLOWER HOUSING ASSEMBLY 1

5 0L3475 UPPER HEAD WRAPPER 1

6 0L3476 LOWER HEAD WRAPPER 1

7 0L5971 DECAL BRAND 1

1

2

3

4

5

6

7

6 426cc Engine Parts Manual



OIL FILTER AND DIP STICK ASSEMBLIES 

ITEM PART NO. DESCRIPTION QTY

1 070185E 90 LOGO ORANGE-CAN OIL FILTER 1

2 0D4788 STEEL 3/8 SQUARE HEAD STANDARD PIPE PLUG 2

3 0L2917A LOW OIL PRESSURE SWITCH (5 PSI) 1

4 0L6409 LOW OIL FILL DIPSTICK ASSEMBLY 1

5 082121C VINYL COATED J-CLIP (.625 ID) 1

6 10000001184 OIL DRAIN HOSE ASSEMBLY (9INCHES LONG-ORANGE) 1

7 0G3662B STEPLES HOSE CLAMP (18.5) 1

8 0L6347 STRAIGHT BARB (SAE 3/8NPT X 3/8 ST-Z) 1

003317

1

2

3

4 5

6

7

8

426cc Engine Parts Manual 7



CRANKSHAFT, CAMSHAFT, ROD & PISTON, AND HEAD ASSEMBLIES 

003316

1

23

4

5

6

7

8

9

10 18

15

141213

17

11

19

28

22

23

24
25

29

26

27

16

20

21
31

35

3434

3332
8 426cc Engine Parts Manual



ITEM PART NO. DESCRIPTION QTY

1 0K9883H FORGED CRANKSHAFT ASSEMBLY 1

2 0K9931A CONNECTING ROD ASSEMBLY 1

3 0K6419 DISH TOP 90 DIAMETER PISTON ASSEMBLY 1

4 0L3661B GH426 ROCKER COVER ASSEMBLY 1

5 0L0839 HEAD WITH VALVES ASSEMBLY 1

6 0K8692 CAMSHAFT ASSEMBLY 1

7 0K7976 MACHINED BALANCER SHAFT 1

8 0H9038 COTTER PIN "R" (0.59X1/4X1-1/8) 1

9 G083897 SOLID TAPPET 2

10 0B2104 3 WAVE WASHER 1

11 G080318 HEX HEAD FLANGED SCREW (M6-1.0X25 FTH G8) 4

12 0K8144 ADJUSTING ROCKER BALL (LC168F) 2

13 0K8145 ROCKER JAM NUT 2

14 0K8146 ROCKER ARM 2

15 0K8147 PUSHROD 2

16 0K8945 HEAD GASKET 1

17 0K8946 ROCKER COVER GASKET 1

18 0L0010 BALL BEARING 6207 1

19 0L2397 HEAD BOLT (M10-1.5X100) 4

20 G083222 SPRING PIN (3MM X 12MM) 2

21 G086002 OUTER GEROUTOR (12 THK) 1

22 G076361 GOVERNOR GEAR THRUST WASHER 1

23 0K9839 GOVERNOR GEAR ASSEMBLY 1

24 G078645 GOVERNOR GEAR RETAINING C-RING 1

25 0A7811 MACHINED GOVERNOR SPOOL 1

26 G078659 GOVERNOR ARM THRUST WASHER 1

27 0J1321 NYLON FLAT WASHER (M6) 1

28 0L2398 HEAD BOLT WASHER (M10) 4

29 0K9833 GOVERNOR PADDLE 1

31 G086026 INNER GEROTOR (12 THK) 1

32 0G2565A 90 DIAMETER TOP PISTON RING 1

33 0G2565B 90 DIAMETER SECOND PISTON RING 1

34 0G2565C 90 DIAMETER OIL RAIL PISTON RING 2

35 0G2565D 90 DIAMETER OIL SPACER PISTON RING 1
426cc Engine Parts Manual 9



FUEL SYSTEM 

ITEM PART NO. DESCRIPTION QTY

1 G082025 HEX LOCK NUT (M5-0.8 NYINS ZINC) 1

2 G083502 GOVERNOR ADJUSTMENT BOLT (M5) 1

3 10000001659 GOVERNOR SECONDARY ARM 1

4 10000002759 GOVERNOR ARM PRIMARY ASSEMBLY 1

5 10000004333 GOVERNOR RETURN SECONDARY SPRING 1

6 048031M HOSE BAND CLAMP (.75) 1

1

2

3

4

5

6

7

7

7

7

8

8

9

10

10

11

12

13

14

16

15

15

17

18

19

20

21
22

23

24

27

25

2526

27
27

2728

29

30

31

32

33

34

35

36

37

38

004792
10 426cc Engine Parts Manual



7 0C8563 HHFC SCREW (M6-1.0 X 12 G8.8) 4

8 0K0784 HWHTF SCREW (8-18 X 0.5 HI-LOW STL CZ) 2

9 0C8566 HHFC SCREW (M6-1.0 X 20 G8.8) 1

10 0D3700 FLANGE NUT (M6-1.0 NYLOK) 2

11 0D1366 GOVERNOR ROD BUSHING 1

12 0J1321 FLAT WASHER (M6 NYLON) 1

13 0K8179 INTAKE ADAPTER (GH426 PORT) 1

14 0K9364A CARBURETOR 1

15 0K9739 INTAKE ADAPTER GASKET (426) 2

16 0K9740 AIR CLEANER GASKET (426) 1

17 0K9832 GOVERNOR ANCHOR BRACKET 1

18 0K9984 GOVERNOR IDLE ASSEMBLEY (GS426) 1

19 0L0163 BREATHER HOSE (GH426 XP) 1

20 0L0486 GOVERNOR SPRING (GS4260 1

21 0L2204 THROTTLE LINKAGE (GS426) 1

22 0L2396 THROTTLE LASH SPRING (GS426) 1

23 0L2641D AIRBOX BASE (GH426 GAS LC CARB) 1

24 0L2642A AIRBOX COVER (GH426 GAS) 1

25 0L3050 INTAKE STUD (M6X1.0 X 1.0 X 120) 2

26 0H1660 MALE BARBED ADAPTER (90 DEGREE 1/4 INCH) 1

27 048031C HOSE BAND CLAMP (.50) 4

28 0F9176D HOSE (1/4 INCH SAE30R7 GREENBAR 6 INCH) 1

29 0D6313 FUEL FILTER (GT990) 1

30 0L3393 AIRBOX BRACKET ASSEMBLY (426) 1

31 0L3982 SPITBACK PLATE (426) 1

32 0L5731 CHOKE KNOB 1

33 0L5732 FULL CHOKE DECAL (426CC AIRBOX) 1

34 0L5733 CHOKE REN DECAL (426CC AIRBOX) 1

35 G073111 AIR FILTER ELEMENT 1

36 0F9176G HOSE (1/4 INCH SAE30R7 GREENBAR 2 INCH) 1

37 0H9038 COTTER PIN (R 0.59 X 1/4 X 1-1/8) 1

38 10000013147 DAMPENING SLEEVE GH426 MECHANICAL GOVERNOR 1
426cc Engine Parts Manual 11



Part No. 10000004741 Rev. B  06/08/2017
©2017 Generac Power Systems, Inc.
All rights reserved
Specifications are subject to change without notice.
No reproduction allowed in any form without prior written 
consent from Generac Power Systems, Inc.

Generac Power Systems, Inc.
S45 W29290 Hwy. 59
Waukesha, WI 53189

1-888-GENERAC (1-888-436-3722)
www.generac.com

http://www.generac.com

